Limplicity

36” ROTARY SNOW BLOWER

Mfrs. No. 345

. 1963 MODEL YEAR

SIMPLICITY MANUFACTURING COMPANY, INC,

TP — 1269



Woo GUDE

SPRING CLIP

/ SPOUT CONTROL TURE

RIGHT HAHD SHOE

FIGURE 1

ASSEMBLY

1. Attach the Left and Right Hand Shoe to the body
assembly wilh the 3/8-16NC-3/4 long carrisge holt,
2/8 plain and 3/R lock washer. Secure with 3/8-
16 NC hex [nll nat, which is on oulside of shos al
desired elevation for your specilic needs. See
Figure #1.

2. Atlach left and right hand drift cutters to the
outside of hody assembly with the 5/16-18NC-3/4
long hox capscrews, 5/16 plain and 5/16 lock washersa.
Secure wilth 5/16-18NC hex full nut. See Figure #1.

3. Attach hitch assembly to rotor body assembly
with the 3/8-24NF-1-1/2 long hex head bolt, 378
plain and 3/8 spring washer. Sccure In placo with
the 3/8-24NF hex full lock nuat. See Fipure #1.
Tighlen with sufficient pressure to keep Hiteh from
drooping when installing Blower te Tractor.

4. Place V-belt around pulley tn rotor body housing.-
Dos=ition Belt Guard around pulley. Make sure guand
hits underside of housing. (Rel. Leiter AV Pape T)

5. Hemowve the 5/16-18-1-174"" long hex capscrew
lock and plain washer from tracier directly below
the [ront mounted power take-off shaff. InsertihTough
the two bell fingers and reassemble. DO WO TIGHT-
EN. Sce Figure #2. Right hand belt Dinger nexd to
bolt head. Left hand finger next to tractor.

6. Attach front monnted power Llake-off pulley
#106761 to shaft., Secure the 3/3-24NI sct serew
down on the #159129 key, Position hub so 1/4" of
Englne Shaft is exposed in fromi, See Fipure #Z

7. attach hitch assembly lo tractor with lhe lwo
pins and two spring clips. Seo Figure #2.

A. Place helt around front mounted power lake-off
pulley. See Figure #2,

9.  Adjust helt [ingers approximately 1716 {rom
belt when copaged. Sccure the 3/16-18 x 1-174
long capscrew.

in. Apply a light coaling of oil to the neck of the
discharge spout. Install spoul and extension as show.



LT H HALTIEFE BEACLET

v DELT

LIFT LEYER ARAL

Ll

h_e _

M

FRONT LIFT ROD

ATTALH HITCH HERE
{ k)

F.T.Q, PULLEY

FIGURE ? -

1. Altach pod puirle support e tor holo of 1R tod
bracket with 3/58-16NC-1-1/4 long capscrew. 3/8 lock
washer and /R-1GNC hex [ull ot DO NOT THIHTER,
See Figure #1.

12. Insert hamile assembly inte spont control tutwe
assembly antl socute with the 5/32 x 177 long coller
pin. Insert spout conlrol tube assembly info learving
and sccure in place with 2-1/8" x 4/4" long cotter
wins. Insért handle assembly through rod puide,
nstall rod guide as shown,  Tighten the 3/8-16HC
hex full oot omn rod guide support which iz in top
hole of litt rod bracket, at desired angle of the

vperator while on seat. Sec Figore #1,

I3.  Position discharge spout directly lorward. Fo-
sition eontrol lube so lhat the cord clamp faces
away from the side of the spout. Provido one (1)
coil on lop awmld one (1) coil on bottom. Positlon
the fres ends of the cord zround Lhe spout and the
clamp seeurely into positivn after removing all slack
[rom the cord. The cnd of Lhe conl cloaest to op-
craler passes under fhe fube, end away [rom ocper-

alor passes over the top of he.  See Figuro #2,

14, Bemove lorwaed, 1on capscrew [rom right kand
strite panel. Inserl cluleh ndle bracket hetwoeen side
] anl Side momber of Muel tank 2nd steering post



suppoi assembly. Seeure with Same copscrew and
lackwasher. 3ee Figore 42,

15, Insert clwich controlb rorf throurh brackel and
attach to clutch pivet and secure in place with spring
clip. See Figure #2.

i6. The Till lever guacdeant on (he side of Lhe traotor
contains & zeries af holes and o pin. Place {he pin
in Lhe foremost hole ol the quadrand and secure in
place with spring clip. Release the Uit lever and
place in 4 [orwsrd positlon. Attach tho yoke end
of Tront 1t rod to the it lever arm using top
hole, on the right hand side of the tractor, with
voke pin and spring c¢lip, Inscrt lewer end of 1ift
rod into liff arm bracket of push bar ond sceure
with spring cllp. The lower end of the front LIt
rod is to point away from the tractor, Sew Figure
2.

AL this point when the lift lever is about 1/4° away
from the pin in the guadrant, the rotor housing
should be in conlact with the groond. ‘This will allow
the plaw to foilow the contours of the surface being
plowed tat the quadrant pin will prevent the Tift lever
from latehing in the forward position if the plow s
driven over a curbing.

17.  Dosilion- heat deflector over the muffler and
adjacent tothe engine. Flapol deflleclor to be positioned
against air cleaner. Secure with ¢lamp provided. See
Figure #2,

This deflestor is provided for winteruse only and must
fo removed In warm wealher {o preverl overheating
and damaping of engine. The deflector direcis a flow
of warm air around the earburetor and allows for more
officient winter cperaiion of the traclor engine.

ADJUSTRMENT OF BELYTS

With twell disengaged. the spring {lel. letler AH Page
6} sheudd be gompressex] to 3%, Sec Fip. 2,
Atlditional adjosling must he done by Tepozitioning Set
Collar. {Hef. Totter AV Page 8). I adequale belt
slack cannot b achicyed, only then, it is recommond-
ed to reposition Buaring Housing {Rel. Letter AL Page
7) lownrds operator.

OPERATION uskrty)

Engamement of snow thrower is zcecomplished by push-
ing the clutch handle forward. Pull knolx- to operator
for disengagement. 1T [S IMPORTANT tc maintain
constant 1orque oo the nuot (Bef. letter A" Page B).
Thiz will keep spow thrower disengaged when clitch
hapiile is In the disemzaged position.

For Previous Modelz - CLUTCH HANDLE BRACKET
does not have a momnt for the clutch handle. Enprpe-
ment & disengagement must be accomplished withop~
arator off of tractor seat.

LUBRICATIORN

Thers 1z one grease [itling on this snow thrower.
{See Ref. leiter AN on Page 7} Lubricate wilh a gen-
eral purpose automotive type prease every 15 hours
of operation. Remove chain guard [Hef. lelter AS
Page 7) and apply a coating of grease on chain
every 15 hra. alao the oceasional application of
light motor oil as indiczted on Page § will assist
in operation of this thrower.

FE000000003000000000000000000000000000000000000040000000004000000
SAFE SNOW REMOVAL IS NO ACCIDENT

Improper use of snow removal cquipment on the part of the operator can result in injury,

To reduce thia possibility,

give comyplete apd undivided atlention to the job at bhand,

FROTECT YOURSELF AND OTHERS BY FOLLOWING THESE SAYETY TIPS

1. IDMsengage power and stop motor before cloaning
discharge, removing ohstacles, making adjustments,
or when leaving operating position.

2, HNever direct dizcharge at bystanders nor allow
anyone in frant of machino—-debris may be hidden
in thz snow.

3. Kepp children and pets a mafe distance away,
4. Do not allow children to cperate machine nor
allow =adults to operate it without proper instruc-
ton.

3. Adjust height to clear gravel or crushed rock
surizce,

4. Exccreise coution o aveld slipping or [aliieg,
aspaclally when cperating in revorse,

7. HKuow the controls and how to atop gquickly---
read the owner's manual,

8, Handle gasoline with ecare-—it is highly flam-
makbla,

A. Use approved gascllpe container.

., Mever add gosoline to a Tunning motor—--
fill tank out of doors and wipe up sptlied
gasoline.

C. Replace gasoline cap securely.

D. Open doers if molor is run in garage——
exhausl gases ars dangerous.

9, Disengage all clutches and shift into neutral be-
fore starting motor. Keep hands, fect and clothing
away from pewer drlven parts,

0. Use a grounded thrce wire extension cord for
all plug=in electric units, '

11, Keep machine in good operzting condition and
keep safety devices in place.

$0000000000000000000000000000000000000000000000000000000000000000




HITCH & PULLEY GROUP

Part

Ref. Ref. Part

Let Na. Description Let. No. Description

A 106726 Hitch Assembly AD { 722001 Cofter Pin, 3/32°* Dia. x 3/4"
B 722068 Cotter Pin, 1/8" Dia. x 1% AE | 106770 Cluteh Hod

c 121184 Hex. Cap Serew AF | 8191022 | Set Collar

D 719001 Flain Washer, 3/8" AG | 713001 Set 5q. Hd. Cup Ft. Serew, 1/4'"-20
E 721701 Spriog Washer, 3/5* x 38 1g.

F 717515 Full Lock Hex Nut, 3/8'"-24 AH | 8101045 Spring

G 118053 Pin A 106768 Rod Assembly Guide

H ] 106788 Spring Clip AK [ 717511 Hex. Foll Lock Muot, 5/16*-13
J TE2005 Cotter Fin, 1/8" Dila. x 1" AL | 106710 Clutch Handle

K 106674 Lever Ass'y Idler AN LOGTRT Spring Clip

L T0E003 Hex. Cap Screw AN 106687 Bracket

M 717510 Full Lock Hex. Nut, 3/8"'-14 AF | 717525 Mut, Stop, 5/16''-18

N 106695 Igler Bracket A | 122005 Enob

P 106716 Hdler Tulley AR | 159134 Nylon Washer

Q 106717 Cuide Belt AS 718002 Plain Wazher, 5/16*7

E TOS002 Hex. Cap Screw, 3/8'"-16x1-1/2" AT | 159128 Key

S 719002 Plain Washer, 5/167 AU | 106761 Engine Pulley

T TIiTQL3 Hex. Jam Mut AV | 106769 V-EBelt

¥ 1GB581 Betuirn Spring AW | IQETOT Belt Stop

k') TLTS10 Fall Lack Mut, Hex, 3/8"°-16 AX 10ERB2 Deflector Clamp

W 722006 Cotter Pin, 1/8° Dia. x i** AY | 105789 Heat Deflector

X 106594 Idler Bracket AZ | 106731 Spacer

¥ 101036 ldier Pulley BA | 106720 Cover, Pulley

Z 16630 Bealt Guide EB | 106728 Clip, Pulley Cover

AA | THO016 Hex. Cap Screw, 3/8"-16x1-1/4" BC | 157127 Spring, Concizl

AB [ 719002 Flain Washer, 5/16" ED [ 717511 Hex. Full Lock Nuat, 5/16'-18
AL | TL7510 Full Lock Mut, Hex. 3/8""-14 BE | T15049 Set Screw




ROTOR, BODY & DRIVE GROUP

Ref. | Part Ref. Fart

Lot. | Mo Dazcription Lot No. Description

A 106645 Body Ass'y. A T17510 Full Lock Hex. Mat, 3/58°*-18
B 146438 Scraper Body AH | 705018 Hex. Cap Screw. 5/16"-18x1-1/2"
c 1068137 Seraper Clamp Ad TH0001 Lack Washer, 5718

D 715073 BHex. Cap SBecrew, §5/16"-18 x 7/8" Al | T1voo1 Full Hex. Nut, 5/16*"'-18

E 717511 Full Tock Hex. Wut, 5/16"°-148 l AL ING6SE Bearing Housing

F 715018 Hex. Cap Serew, 1/4"-20 x 5/8" AN | 154258 Mepdle Bearing

£ T20003 Lock Washer, 174" AN TaT052 Grease Fitting

H Ti7005 Full Hex. Nut, 1/4*'-20 AP 2081012 Washer

g 106610 Shoe Ass"y L.H. Ak 1UG657 Shaft Ass'y

K 106612 Shoe Ass'y R.H. AR LOE0G5A Chain

L 703004 Bolt-Carriage 3 /8% -16 x 3 /40 AR 106559 Chain Guard

M 719001 Plain Washer, 3,/4

N 720002 Lock Washer, 3/8™ au | 718035 Whiz-Lock 3/B-18

P 717003 Full Hex. Nut, 3/8**-14 aAY 106680 Guard Ass'y, Belt

Q 106047 Rptor Ass'y AW 106663 Pulley

R 106732 Bearing Cartridge AX | 725003 Key, 3/16™" x 3/4"" Dia-

3 705017 Hex. Cap Screw, 5/16'°-18 x 374 AY 106145 Cutter A=s'y L.H.

T 7200041 Lack Waaher, 5716 AZ 106148 Cutter Ass'y R.H.

9] T17041 Full Bex. Mut, 5/16°'-11 Ea 705017 Hex. Cap Serow, 5/16"'-18 x 374
v 108653 Rotor Sprocket BB | Fira002 Main Washer, 5/16*'

w T13508 Set Screw, 5/16°7-18 N.C.x5/16" BC T20001 Lock Washer, 5/16°°

X 1510640 Hi- Pro Key BO | T17001 Full Hex. Nut, 5/156"-18

Y 106478 Bupport Ass'y Clamp BE LOGTAS Spring Clip

A 705005 Hex. Cap Screw, 3/a8-18 x 1 BF 717004 Full Hex. Nul, 172°* = 20
AA | TISZODL Plain Washer, 3/8" RG LOGTTS Front Lift Bod

AB T20002 Lock Washer, 378" BH 1534304 Adjesiing End Yoke

AC TiT002 Full Hex. Mut, 3/3*'~18 EJ 154305 Yoke IMn

AD | 108479 Support Ass'y Clamp BEK | 713503 Sel Sorew, 5/16'-18 x 5716
AE | 108481 | Stud BL | 41069 1 Bearing Flange

AF T18025

Wut. Flange **Whiz Lock™, SIB"—IE._




SPOUT GROUP

REPLACE 156175 FUEL TANK

CAP WITH THIS CAP WHEN
USING 8NOW BLOWER.

&

BH

Ref. | farl Rof. | Part

Let.| Ho. Description Lat. | Wo. Description

A LOG338 Spoul Assembly 5 121175 Guide Liner

B v03005 | Carriape Bolt, 3/16'-15 x 3/4" T 705019 | Hex. Capscrew, 5/167*-18x1-1/4"%
C 196439 { Spout Extensicen U 106666 | Rod Guide Support

B | 713001 | Plain Washer, 3/8” v | 717511 | Full Hex- Lock Nut, 5/167"-13

E 71601 Spevial Hex. Lock Washer, 3/8™ W 705018 Hex. Capscrew, 3/8"-16x1-1/4"

F 106229 | Wing Nut X 720002 | Lockwasher, 3/8"

G 121042 Hlate T TLTOS Hex. Mut, 3/87-18

H 7264601 Lock Washer, 5/167 z 154247 Clamp

J 717001 Frrll Hex. Nut, 5/16'"-18 Ba | 714016 Slef-Tapping Serew, 1/4°*-20x% 1/2!
K 106592 | Spount Cord BB | 722016 { Cotter Pin, 1/8" x 3/4*

L 16491 Bearing BC | 106603 | Contrel Tuhe, W/Socket

M 765018 | Hex Capscrew, 1/477-20x5/8" | BD | 722015 | Cotter Pin, 5/32! x 17

N 726008 | Lock Washer, 1/4™ -BE | 106512 Decal

P T1LT005 Full Hex. Nut, 1/4**-20 BF | 106516 Cover Handle

Q 146664 Handle F G | 103031 Salety Decal

R 152050 | Rod Guide BH | L06798 | Cap-Fuel, Tank

PRIHTED IN L3 A



PRINTED IM W.5. A



